

Works Certificate

in accordance with DIN EN 10204: 2005-01



A Phoenix Mecano Company

Impact Test according to IEC 62262: 2002-02

Cerifikat-No.: 683

Test-No.:

Date: 11.08.2016

by order of: Bopla Gehäuse Systeme GmbH

test items

item number:

Product group: 04

P 303, P 305, P 311, P 316, P 319, P 322, P 323, P 324, P 325,
P 326, P 327, P 329, P 330, P 331, P 332, P 333, P 334, P 336,
P 337, P 338, P 339, P 340, P 341, P3412, P 342, P 345, P 355

form of testing / result:

IK-Prüfung in combination with IP 66

test passed

remarks: test-result:

IK 07 at: P 303, P 323

IK 08 at: P 305, P 311, P 316, P 319, P 322, P 324, P 325, P 326,
P 327, P 329

IK 09 at: P 330, P 331, P 332, P 333, P 334, P 336, P 337, P 338,
P 339, P 340, P 341, P3412, P 342, P 345, P 355

Test executed by:

controlled:

11.08.2016

P. Schröder

11.08.2016

A. Krömer

use: internal: external:

Attachment: